








WRWTP 2017 MASTER PLAN UPDATE | CITY OF WILSONVILLE 

FINAL | MARCH 2018| i 

pw:\\Carollo\Documents\Client/OR/Wilsonville/10721A00/Deliverables/Master Plan/Draft MP/_Executive Summary\ES_WRWTP.docx 

Contents 
EXECUTIVE SUMMARY 

ES.1 Introduction ES-1 

ES.2 Plant Expansion and Level of Service Goals ES-2 

ES.2.1 Demand Projections ES-2 

ES.2.2 Level of Service Goals ES-2 

ES.2.3 Net Present Value ES-3 

ES.3 Existing Facilities and Operational Performance ES-4 

ES.4 Historical Raw and Finished Water Quality ES-5 

ES.5 Existing Infrastructure ES-5 

ES.5.1 Hydraulic Assessment ES-5 

ES.5.2 Equipment Assessment ES-5 

ES.5.3 Electrical Supply and Distribution ES-5 

ES.5.4 Seismic Evaluation ES-6 
[...]
WRWTP and 2) local events that affect only the WRWTP supply (i.e., other regional supplies 
remain on-line) and allow Participants to rely on other regional supplies. 

Recommended LOS goals in this section were developed in a workshop setting that included the 
technical advisory committee (TAC). Because the expansion is for a regional facility, LOS goals 
must be verified with each agency during the design phase for compatibility with their own 
distribution and storage LOS goals. LOS goals developed as part of the 2015 MPU were adopted 
by the governing bodies of both Wilsonville and Sherwood.   

Note that the WRWTP was designed and constructed in 2002, prior to Oregon’s adoption of 
International Building Code (IBC) in 2004.  Because of this, the WRWTP was built to withstand a 
reduced earthquake threshold (i.e., 500-year return period rather than 2,500-year return period 
specified in the IBC).  For this reason, the WRWTP will not be able to meet their LOS goals until 
they construct additional infrastructure at the increased seismic requirement.   

2.3.4.1   Hazard Return Period 

To prepare for a regional event, new facilities should be designed and upgraded for 2,500-year 
return period ground motions, in accordance with the IBC Risk Category IV. When available, pre-
qualified equipment should also be specified.  

To prepare for local hazard events, no return periods should be attached to them, but scenarios 
for each event type should be considered. 

2.3.4.2   WTP Outage Time 

For the regional event, the region will depend on the WRWTP. The plant should be operable 
within 48 hours after the event.  

For local hazard events, the Cities of Wilsonville and Sherwood will rely on their existing 
groundwater supplies for short-term use, while potential interties with other regional water 
purveyors will be considered for long-term use. The WRWTP should be returned to operation 
within 14 days of the event. 

2.3.4.3   Delivery Capacity Percentage 

For a regional event, the WTP should be able to deliver 50 percent of its full capacity. This 
number controls the amount of backup power required and the size of chemical storage 
facilities. 

For a local hazard event, the WTP should be at full capacity when service resumes. 

2.3.4.4   Water Quality 

Whenever operational, the WTP should produce potable water for both the regional and local 
hazard events. 

Table 2.9 summarizes the final LOS goals recommended for the expanded WRWTP facilities. 



PLANT EXPANSION AND LOS GOALS | CH 2 | CITY OF WILSONVILLE 

FINAL | MARCH 2018| 2-13 

Table 2.9 Adopted LOS Goals for the WRWTP 

LOS Goal 
Regional Event 

(Seismic) 
Local Event 

(Non-Seismic) 

“Following a W catastrophic event … 2,500 year Per occurrence 

…within X days/weeks of the event… 48 hours 14 days 

…deliver Y % of average day demand… 50% of nameplate 100% of nameplate 

…with Z water quality.” Potable  
(at minimum regulatory 
requirement) 

Potable  
(at plant treatment 
processes and 
procedures) 

 

 

 
  



CITY OF WILSONVILLE | CH 2 | PLANT EXPANSION AND LOS GOALS 

2-14 | MARCH 2018| FINAL 

 

 

 

 

-This Page Intentionally Left Blank- 

 



EXISTING FACILITIES AND OPERATIONAL PERFORMANCE | CH 3 | CITY OF WILSONVILLE 

FINAL |MARCH 2018| 3-1 

Chapter 3 

EXISTING FACILITIES AND 
OPERATIONAL PERFORMANCE 

3.1   Introduction 

The 2006 Willamette River Water Treatment Plant (WRWTP) Master Plan was completed 
approximately four years after initial plant start-up in 2002. At that time, the City of Wilsonville 
was the only consumer of WRWTP water.  

In mid-2012, the City of Sherwood  purchased 5 mgd of capacity from the Tualatin Valley Water 
District (TVWD) and started using water from the WRWTP as its primary supply. With this 
additional demand, the WRWTP moved from operating on a daily start/stop basis for 8 to 
16 hours per day, depending on demand, to operating 24 hours per day.  

This Chapter describes each major plant component and summarizes the existing WRWTP 
treatment facilities, previous studies, and historical operating performance. Because hours of 
operation affect plant operations and the expanded plant will operate continuously, the plant 
performance data considered for the 2015 MPU was limited to 2012 through 2014; no additional 
water quality data was analyzed as part of this 2017 MPU. Discussion on the existing facility 
infrastructure, including seismic and life-safety analysis, is presented in Chapter 5. 

3.2   Summary of Previous Studies 

WRWTP planning began in the early 1990s with preliminary raw water quality sampling. About 
ten years later, between 2000 and 2002, the existing 15-mgd WRWTP facility was constructed. 
The studies reviewed for the 2015 MPU are as follows: 

• WWSA – Raw Water Quality Monitoring Program (WRWSA/MWH, 1994-2002). 
• Willamette River Pilot Plant Study (MWH, 1994) – Summarizes bench- and pilot-scale 

studies verifying the treatability of the Willamette River. 
• Willamette River Water Supply System, Preliminary Engineering Report (MSA/MWH, 

1998) – Summarizes and consolidates several planning-level documents for the 
WRWTP, including water user permits and intergovernmental agreements, intake and 
river hydraulics, alternative RWPS layouts, preliminary geotechnical work, and water 
treatment plant schematic designs. Evaluates the treatment needs, treatment processes 
and procedures, and project and O&M costs for an initial 35 mgd WTP, ultimately 
expanding to 120 mgd. Findings enabled the project participants to determine how to 
meet future drinking water needs. 

• Actiflo® Pilot Study Report (MWH, April 2000) - To evaluate performance of the 
combined Actiflo® and filtration treatment trains on the Willamette River, Actiflo® was 
piloted from February 24 through March 10, 2000, at the WRWTP site, in conjunction 
with a filter column modeling the proposed full-scale filter beds. 



CITY OF WILSONVILLE | CH 3 | EXISTING FACILITIES AND OPERATIONAL PERFORMANCE 

3-2 |MARCH 2018| FINAL 

• Source Water Assessment Report of Surface Water Supply (MWH, September 2002) – 
Assesses the surface water source area upstream of the proposed WTP intake. Primary 
objectives are to delineate sensitive areas requiring special consideration to protect 
water quality, record potential contaminant sources, and assess the susceptibility of the 
supply to contamination.  

• Wilsonville Water Treatment Plant, Geotechnical Analysis (Squire Associates, 2000) – 
Presents the results of a third-party geotechnical analysis and recommendations to 
support the WRWTP 30 percent level design-build documents. 

• Water Treatment Plant 3rd Party Peer Review (Degenkolb, 2000) – Presents the findings 
and records the resulting design changes of a third-party peer review of the structural 
design. 

• WRWTP Record Drawings and O&M Manual (MWH, 2002) – Offers the final record 
drawings and Operations and Maintenance Manual from the design-build contractor 
after start-up and commissioning of the original plant facilities.  

• WRWTP Tracer Study (CH2MHill, 2002) – Summarizes the results of the original tracer 
study of the WRWTP clearwell to obtain OHA approval for finished water flows up to 
10 mgd. 

• WRWTP Master Plan (MWH, 2006) – Planning-level document to help the District select 
long-term water supply needs. The report recommends treatment technologies, 
provides treatment procedures, construction and O&M cost estimates, and offers an 
implementation plan for expanding the WRWTP. 

• WRWTP Surge Analysis (MWH, 2009) – Shows the results of preliminary hydraulic 
calculations to determine the WRWTP finished water flow rates that would trigger the 
need for surge protection at the plant. 

• Water Treatment Plant CT Model (MWH, 2011) - A disinfection calculation tool for 
performing real-time CT calculations at the WRWTP. 

• Willamette River WTP Disinfection (CT) Analysis (MWH, 2011) - Updates and further 
defines the CT capacity of the existing WRWTP. 

• Hydraulic Transient Analysis (MWH, 2011) - Updated modeling efforts focused on surge 
analysis at the existing WRWTP. 

• City of Wilsonville Water Master Plan (Keller & Associates, 2012) – In part, this report 
summarizes finished water quality and disinfection strategies for the WRWTP, 
Wilsonville’s primary water supply. This document focuses on the distribution system, 
but also summarizes WQ issues. 

• WRWTP Tracer Study (MWH, 2014) – Summarizes the results of the second tracer study 
of the WRWTP clearwell, which was used to obtain OHA approval for finished water 
flows up to 15 mgd. 

• WRWTP 2015 Master Plan Update (Carollo, 2016) – Summarizes the planning efforts for 
incorporating the WWSP WTP at the existing site of the WRWTP: develop LOS goals for 
the plant, update raw water and finished water quality and plant performance, select 
structural and life-safety analysis, and complete an implementation plan/schedule. 



EXISTING FACILITIES AND OPERATIONAL PERFORMANCE | CH 3 | CITY OF WILSONVILLE 

FINAL |MARCH 2018| 3-3 

3.3   Major Plant Components 

3.3.1   General 

The WRWTP site on the Willamette River in Wilsonville at approximately River Mile 39 is 
irregularly shaped and includes a narrow bottleneck separating the site into Upper and Lower 
Sites (see Site Plan presented in Figure 1-1). The existing treatment plant and Willamette River 
Water Treatment Plant Park are on the Lower Site.  

When the plant was designed in 1999-2000, the WRWTP was master-planned for an ultimate 
capacity of 60 mgd, with features and infrastructure in the plant design and construction to 
facilitate expansion. The intake pipeline, which was tunneled from the raw water caisson to the 
river, and the 81-foot-deep circular caisson were designed and sized to accommodate 
approximately 100 mgd, estimated to be the ultimate capacity of the WWSP treatment plant at 
build-out.  

Primary water treatment processes for the WRWTP effectively treat the raw Willamette River 
water and comply with existing and anticipated future drinking water regulations. A multi-barrier 
approach currently addresses these key “contaminants of concern”: 

• Turbidity. 
• Pathogenic microorganisms. 
• T&O. 
• Trace organics. 

The WRWTP intake has two cylindrical tee-shaped screens, a raw water intake pipe and caisson, 
a raw water pump station and flow metering, flash mixing, a ballasted flocculation (Actiflo®) 
system, ozonation, filtration using deep-bed GAC/sand media, a 2.9-million-gallon (MG) 
clearwell, a high-service pump station and flow metering, backwash equalization, solids 
thickening, and a centrifuge solids dewatering facility. Table 3.1 summarizes plant treatment 
processes and procedures. Figures 3.1 through 3.3 give an overview of existing facilities. 

Table 3.1 WRWTP Existing Facilities Treatment Processes and Procedures 

Description Units Value 

Plant Design Flow mgd 15 

Willamette River   

 Minimum River Level FT 52.5 

 100 Year Flood Elevation FT 91.1 

 500 Year Flood Elevation FT 102.3 

Intake Screens   

 Type: Horizontal Cylindrical   

 Number # 2 

 Capacity, total mgd 70 

 Diameter IN 66 



CITY OF WILSONVILLE | CH 3 | EXISTING FACILITIES AND OPERATIONAL PERFORMANCE 

3-4 |MARCH 2018| FINAL 

Table 3.1 WRWTP Existing Facilities Treatment Processes and Procedures (Continued) 

Description Units Value 

 Screen Opening Size mm 1.75 

 Maximum Face Velocity FPS 0.4 

 Top of Screen Elevation FT 42.75 
 Screen Cleaning   

  Cleaning Method: Air Burst   

  Number of Compressors # 2 

  Compressor Capacity CFM 200 

  Air Receiver Volume CF 2,200 

  Motor Size per Compressor HP 50 

Raw Water Pumps   

 Type: Vertical Turbine, Single-Stage   

 Number # 4 

 Total Capacity with Standby mgd 26.5 

 Capacity (each)   

  1 VFD-Driven Pump (on backup power) mgd 4 

  2 VFD-Driven Pumps mgd 7.5 

  1 Constant-Speed Pump mgd 7.5 

 Total Dynamic Head (15 mgd) FT 107 

 Total Motor Horsepower HP 1@100, 
3@200 

Initial Flash Mix   

 Type: Pumped   

 Number (Installed)  # 1 

 Mixing Energy s-1 1,000 

 Pump Capacity gpm 1,000 

 Total Dynamic Head FT 16 

 Total Motor Horsepower HP 7.5 

Clarification Process   

 Type: Ballasted Flocculation (Actiflo®)   

 Number of Basins # 2 

 Design Flow (per basin) mgd 7.5 

 Maximum Process Hydraulic Flow (per basin) mgd 15 

 Mixing/Flocculation   

  Coagulation Chamber Volume CF 2,000 



EXISTING FACILITIES AND OPERATIONAL PERFORMANCE | CH 3 | CITY OF WILSONVILLE 

FINAL |MARCH 2018| 3-5 

Table 3.1 WRWTP Existing Facilities Treatment Processes and Procedures (Continued) 

Description Units Value 

  Coagulation Chamber HRT MIN 2.9 

  Injection Chamber Volume CF 2,165 

  Injection Chamber HRT MIN 3.1 

  Maturation Chamber Volume CF 6,330 

  Maturation Chamber HRT MIN 9.1 

 Clarification    

  Settling Chamber Volume CF 7,570 

  Settling Chamber HRT MIN 9.6 

  Lamella Tube Settlers, surface area SF 520 

  Design Surface Loading Rate GPM/SF 20 

  Maximum Surface Loading Rate GPM/SF 40 

 Sand Slurry Recirculation System   

  Number of Sludge Recirculation Pumps per Basin # 2 

  Sludge Recirculation Rate % 3 

  Capacity per Pump GPM 165 

  Total Design Head FT 75 

  Pump Horsepower HP 10 

  Number of Sand Hydrocyclones (per basin) # 2 

  Manufacturer’s Maximum Anticipated Sand Loss  LB/MG 25 

Ozone Contact Basins   

 Type: 8-Stage Counter-Co-Counter with Fine-Bubble 
 Diffusers 

  

 Number of Basins # 2 

 Detention Time at 15 mgd with Both Basins in Service MIN 14.9 

 Average Water Depth FT 21 

 Inside Dimensions (each basin) FT x FT 6 x 10 

 Volume (total) CF 20,800 

Ozone Generators   

 Number # 2 

 Feed Gas Vaporized From LOX - GOX 

 Capacity (each) ppd 300 

 % Ozone by Weight (maximum) % 10 

 Design Ozone Dose at 15 mgd mg/L 2.5 

Filters   

 Type: Deep Bed, Dual Granular Media   

  with Influent Flow Splitting   



CITY OF WILSONVILLE | CH 3 | EXISTING FACILITIES AND OPERATIONAL PERFORMANCE 

3-6 |MARCH 2018| FINAL 

Table 3.1 WRWTP Existing Facilities Treatment Processes and Procedures (Continued) 

Description Units Value 

 Number of Filters # 4 

 Number of Bays/Filter # 1 

 Filter Bay Dimensions FT x FT 20 x 23 

 Filter Area (each filter)  SF 460 

 Total Filter Area SF 1,840 

 Maximum Filtration Rate (Q/A)   

  All Filters On-Line at 15 mgd GPM/SF 5.7 

  One Filter Off-Line at 15 mgd GPM/SF 7.5 

  Hydraulic Maximum GPM/SF 12 

 Filter Media   

 GAC    

  Depth IN 72 

  Effective Size MM 1.4 

  Uniformity Coefficient  <1.4 

  Depth: Diameter (L:D)  1,306 

  Minimum Empty Bed Contact Time (EBCT)   

  All Filters On-Line at 15 mgd MIN 7.9 

  One Filter Off-Line at 15 mgd MIN 5.9 

 Sand    

  Depth IN 12 

  Effective Size MM 0.45 

  Uniformity Coefficient  <1.4 

  Depth: Diameter (L:D) MM:MM 677 

 Total Media   

  Depth (maximum) IN 84 

  Depth: Diameter (L:D) MM:MM 1,984 

 Filter Wash System   

 Air Scour Blowers   

  Number # 2 

  Air Scour Rate CFM/SF 3.2 

  Blower Capacity (each) SCFM 2,000 

  Blower Horsepower (each) HP 100 

 Backwash Pumps   

  Number # 2 

  Maximum Backwash Rate GPM/SF 20 



EXISTING FACILITIES AND OPERATIONAL PERFORMANCE | CH 3 | CITY OF WILSONVILLE 

FINAL |MARCH 2018| 3-7 

Table 3.1 WRWTP Existing Facilities Treatment Processes and Procedures (Continued) 

Description Units Value 

  Pump Capacity (each) GPM 9,200 

  Pump Horsepower (each) – constant speed HP 150 

Clearwell    

 Type: Buried, Reinforced Concrete   

 Active Volume MG 2.9 

 Max Operating Side Water Depth FT 21.5 

 Dimensions FT x FT 135 x 135 

 Detention Time (HRT) at 15 mgd When Full HOURS. 4.6 

 Hydraulic Efficiency up to 9.6 mgd T10:HRT 0.16 

 Hydraulic Efficiency 9.6-15.0 mgd T10:HRT 0.11 

Treated Water Pumps   

 Type: Vertical Turbine, Two-Stage   

 Number # 4 

 Total Capacity with Standby mgd 26.5 

 Capacity (each)   

  1 VFD-Driven Pump (on backup power) mgd 4 

  2 VFD-Driven Pumps mgd 7.5 

  1 Constant-Speed Pump  mgd 7.5 

 Total Dynamic Head FT 312 